Web
Email
Facebook
Twitter

Google+

Deze download wordt u gratis aangeboden door Pick-upnaalden.nl

www.pickupnaalden.com
info@pick-upnaalden.nl
www.facebook.com/pickupnaalden
twitter.com/Pickupnaalden

https://plus.google.com/+FCaris_pickupnaalden


http://www.pickupnaalden.com
mailto:info@pick-upnaalden.nl
http://www.facebook.com/pickupnaalden
https://plus.google.com/

S S
Skt
.-_..i-,!_-""u PO B

p -\.'t-_}llj

-

il

E

iy

e

SANSUI E

LTD.

b

LECTRIC CO



. This service manual is designed for service ‘engineers to repair,
adjust, maintain and order the replacement parts of the FR-4060
correctly. When ordering the parts, use the stock number and parts
name specifically referring to the parts list.

For general usage and maintenance of the unit, please refer to the
operating instructions attached with unit.

TABLE OF CONTENTS

Section T:'He DR Page
1, $PEGIFIGHTIﬂﬂ,. T e 2
2. EPEHATWHﬂFHEBHAHISH.....;.n.....;..'.I. ......... P 3

2-1..  Operation of Auto Mechanism.......... e 3,4

2-2.  Operation of Manual Mechaniism .......oovveevineiennanan. 5

2-3.  Manual MOVEMENt. % v e vveerreennrens rarrasaaisereaas . B

B, ADIUSTMENT S . ..ot iveneerrerirerrnseseesirnsreinserssnnnss 6

3-1.  Adjustment of Stylus,Pressure ...ccoviiiiiiiiiiiiiitiaian 6

322 Adjustmentof Bias ... iiiiiiiiiiiiiiiiriiisariaiiieiees 6

3-3. . Adjustment of Auto-In, Auto-Return ....... S R 6

3-4.  Adjustment of Autu—Return ...... Chissssesaseeanas R 1
3-5.. AdlustmentofManuai MEChANISM vvevieennenanserassen 6

4, EKFHDEED VIEWS AND. FAHTS LIST....ooennns PP 4

AT, TOPVIBW .. eens et enssrainirnerensennesainnnss 7,8
4-2. - Bottom View ........... erasiasevaerarnes eaes verene 9,107

5. TROBLESHOOTING CHART ...covieiiririreerneineeeivnrienn, 11
B PlOKIHELIS‘I‘.”....;,....,.“l ............ feresacanarenatenea 12
. 7. ACCESSORY PﬁHTS LIST........... e areraresarensarratrnnn 12:

B, MAINTENANCE ... ettt etesnaessesesneeeeraranan 13

&-1. Repla:ementof Cartridge. ... v.... rarmr ez - 13

8-2.  Replacement of Capstan ..... et ereer et 13

" 8-3.  Lubrication ............. [P 13

8-4.  Changing the Line Vultage et as e arar ey 13



1. SPECIFICATIONS

113 £ two-speed belt-driven automatic turntable

AUTOMATIC OPERATION. ..... automatic lead-in, return, cut and repeat by
3 r.p.m. synchronous motor

PLATTER ... i iiiiinran, .aluminum alloy die-cast, diameter 300 mm¢
(127), weight 1.7 kg (3.8 Ibs.)

MOTOR ... iiiiiiriiiiiennn, 4-pole synchronous

SPEED ... 334 r.p.m. and 45r.p.m..

WOW and FLUTTER............ less than 0.06% (W.R.M.S.)

SINRATIO . .viviinniennnnnn.. better than 50dB

TONEARM ........... Ceeraas ..statically balanced S-shaped tubular tone-

arm with lateral balancer, inside force
canceler, direct read-out stylus pressure
dial, 4-contact plug-in head shell

TONEARM LENGTH .............. 220mm (855"

OVERHANG ......... vesssnas.I5mm (36T

STYLUS PRESSURE ALLOWANCE ..0~3g

USABLE CARTRIDGE WEIGHT ....4~20g(using head shell and subweight

supplied)
CARTRIDGE .......c..aat. .. moving magnet type (SV-27)
FREQUENCY RESPONSE .......... 10~23,000Hz
OQUTPUT VOLTAGE .....ccr...... 3.5mV at 1,000Hz 50mmy/sec.
LOAD IMPEDANCE .............. 50k )
STYLUS ...... e eeaesteeataeas 0.5 mil, diamond 5pher1cal (SN-27)
OPTIMUM STYLUS PRESSURE ....1.5g~2. Dg
POWER REQUIREMENTS........ 120V or 240V, 50Hz or 60Hz
POWER CONSUMPTION ..,...13W
DIMENSIONS . ... cvvvivennns ...469mm (184" )W, 204mm(8")H, 381n1m[15"‘){'}
WEICGHT ....iiiiinieenn 10.6 kg (23.4 Ibs.)

downloaded from www.vinylengine.com

® Daslgn and specifications subject to chenge without notice for improvements.



2. OPERATION OF MECHANISM

2-1. Operation of Auto Mechanism (See Fig. 2-1)

1l

3.

4.

At the condition of STOP, the micro switch (SW1)
and start switch (leaf switch) are QFF, on the other
hand, the micro switch (SW2) and muting switch
are ON. (cartridge at shortcircuiting condition).
When the cuing lever is placed at START position,
start switch becomes ON and timing motor starts
running. |

The timing motor is coupled with starting cam and
the starting cam controls the micro switch. When
the timing motor starts running, the starting cam
starts moving together and the micro switch (SW1)
becomes ON from OFF. (Therefore, as for the start
switch, the switch is turned ON temporarily).
Simultaneously with it, the main motor will start
operating.

When the starting cam makes in half revolution,
the starting plate will turn up to 2 certain angle,
Meanwhile, if the cam does in another half revolu-
tion, the plate will reversely revolves in its function.
Namely, when the starting cam carrys out in one
revolution, the starting plate makes one cycle move-
ment.

As tne.starting plate and starting cam are coupled
with crank lever, the starting plate will be operated
while the timing motor is being operated. When the
timing motor, starting cam and starting plate are

‘operated, the return lever (D) will push PU plate ass’y

located at the lower part of the tonearm and it will
keep pushing the tonearm. until it reaches to the
position of the lead-in groove of disk. |
When it comes to this position, the seléctor plate
ass’y. connected with tip end of selector plate
will serve as stopper and the return lever (1) which
pushes PU plate ass’y so far will be tunned over
and it does not push the PU plate ass’y anymore,
Then, it is at AUTQO-IN position. _

In addition, before the return lever (1) starts pushing
the tonearm, the return lever (2) is turned over
reversely by the position detector lever in order that
AUTQ-IN funtion will be normally operative,

When the tonearm comes to the AUTO-IN position,
the starting cam will be made in half revolution,
The micro switch (SW2) which is so far ON will be
turned OFF, and the timing motor will stop.' Simul-
taneously with it, the muting switch is turned OFF
{cartridge at open condition) from ON (cartridge at

shortcircuiting condition),and performance starts as

a result,

In performance, the micro switch (SW1) is ON, the
micro Switch(SW2)and muting switch are OFF. When
performance proceeds and the tonearm traces up to
the lead-out groove, the magnet located at tip end
of PU plate ass'y comes at side of reed switch and
turns this reed switch ON. When'the reed swich is
turned ON, the timing motor will start running and
the micro switch (SW2) will be turned ON.

7. When the timing motor starts operation once again,

the starting cam will start next half revolution.
Then, the starting plate revolves contrary to that at
the time of AUTO-IN and the return lever (2) pushes
the PU plate ass’y from the reverse direction and
makes tonearm return.  The tonearm returned by the
return lever(2) comes to the position of arm rest, and
it will be stopped by the arm rest, then the tonearm
will land on the rest.

in the process of this return operation, the return
lever(2) turned over by the position detector lever
will return to the original condition again.

8. When the cuing lever is placed at position of RE-

PEAT, the timing motor starts running again because
the start switch is ON even if performance finished
and the micro switch (SW1) becomes OFF. Ac-
cordingly, as the micro switch (SW1) which was OFF
is turned ON, REPEAT performance will be made,



P By SEg R | e L

Micro Switch
Uppes-——micro SW 12}
Jower - -micro SW (1}
Py
Starting Cam” /;
Crank Lever

PU Plate Ass'y~—.

Timing Motor

1 Starting Plate Ass'y
| _~Selector Plate Ass'y

_~Return Lever (1)

|_~~Position Detector Lever

~—~~Return Lever {2)

=~ Manual Lifter Lever

"~ Selectar Levar

i

~Tonearm

" Cuing Lever

:
{
i
]
i
i
{
!
}

& o i et daier, ket LA T W @ ¥ R LR Ll LR k) r Be p=wmA R F L

1.

¢ Schematic diagram REMOTE CONTROL

-HEON LAMF




2-2. Operation of Manual Mechanism

1.

1)

Manual Operation
Operate the turntable by setting the cuing lever to
the START/CUT position.

2) Set the Manual lifter lever to the UP position, and

3)

4)

moreover set the tonearm to a suitable position.
Then set the Manual lifter lever to the DOWN posi-
tion. The machine begins performance when the
stylus reaches on the surface of disk. B
The tonearm returns automatically by the function
of the reed switch when the stylus proceeds as far
the finishing groove after the end of performance.
Therefore, the MANUAL operation is made from
the lead-in groove to the lead-out groove. If you
want to stop in the middle of performance, set the
Manual lifter lever to the UP position, and the stylus
will lift up from the surface of disk. |

2-3. Manual Movement (See Fig. 2-2)

3)

1) The plate spring (6) connected with the see-saw

plate which is so far pushed down by the lifter cam
(2) will move up when the tonearm is put on suita-
ble position of disk and also the Manual lifter lever
is set to the DOWN position. -
When the plate spring (6) with the see-saw plate
moves up, the plate spring (5) will move down
because .the whole plate spring has a function of
see-saw mechanism. Accordingly, performance will
be automatically made as the tonearm (stylus) con-
nected with the plate spring (5) will come down to
the disk. |

if the Manual lifter lever is set to the UP position,
no matter where the tonearm is on, the stylus will
lift up from the surface of the disk.

4) When performing Manual operation on any surface

of disk, and afterwards setting to Auto-IN position,
the Auto operation including Auto-IN and Auto-
RETURN is not operative because the return lever (1)
connected at the end of tonearm is not turned
reversely by the size set plate ass’y. Auto operation
will be normally made, as the return lever (1) will
be turned reversely by moving the tonearm to the
position on lead-out groove of disk or placing it on
the arm rest.

Fig. 2-2

Manual Lifter Lever

Lifter Cam (2)

Plate Sg g(_ﬁ)

-See-saw Plate

T — L S

Plate Spring (E)@




3. ADJUSTMENTS

3-1. Adjustment of Stylus Pressure
(See Fig. 3-1, 3-2 and 3-3)

1) Turn the Bias Control clockwise until it stops. The
built-in Inside Force Canceler will then become in-
operative.

2) Take the stylus cover off the cartridge, free the tone-
arm from the tonearm rest, and move the tonearm
over to the right of the tonearm rest.

3) Turn and move the main weight forward or back
to balance the tonearm harizontally first.

Fig. 3-1 - : 4

|
!
i
]
k|
|
|
i
L
;
'
;
i
k

Erw oy STER LW e w o

. 1 s,

4) With the tonearm balanced- horizontally, turn only
the stylus pressure dial until its zero mark falls .into
line with the weight | S
shaft line, without | Fig. 3-2
moving the main
weight itseif.

e B —

N T

e g e e i

b
i ..---"‘":'_

I -

g . S— i — (T Tk ks

5) Now turn the main weight counterclockwise (as
seen from the front of the turntable) until the re-
quired stylus pressure indication comes into line
with the weight shaft line. If you are using the
cartridge supplied, set the weight on the suitable
point between 1.5 and 2.

" ramms omor ' - g e

Stylus Pressure Qiai

3-2. Adjustment of Bias (See Fig. 3-4)

Adjust this control to the same weight marking as the
stylus pressure you have selected.

IR —————————— e TP S e o ome el ————— —— e PEm g e e T e

b o e e sy

R Ay S I SRS S 1 T

S ————E I T PRt S e

3-3. Adjustment of Auto-In, Auto-
Return (25cm and 30cm disk)
(See Fig. 3-5, 3-6 and 3-7)

1) The adjusting screw “A” in Fig. 3-7 is one to adjust
the position of AUTO-IN(of setting down the tonearm
on the surface of the disk) | ‘

The adjustin gscrew “/B"-in Fig: 3-7 is the one to adjust
the position -of AUTO-RETURN (of lifting off the
tone-arm from the disk). - |

2) When the screw “A” is turned clockwise, the timing
of AUTO-IN. will become sooner. To the contrary,
when it is turned counterclockwise, the timing of
AUTO-IN will become later,

Make adjustment of the screw in such a way that the
tip ‘of the stylus will touch. the middle way of the
jead-in groove. o

3) When the screw "B” is turned clockwise, the action
of AUTO-RETURN will become later. . To the contrary,
when it is turned . counterclockwise, the action of
AUTO-RETURN will become sooner.

Make adjustment of the screw in such a way that
AUTO-RETURN operation is carried out at the middle
way of the lead-out groove.

| Fig. 3-5

finishing groove

lead-out
qroovs

| modulated groove lsad-in groove




Fig, 3-6
Adjusting Screw "B"
(For Auto-up position)

R e |

S|

T )

Adjusting Screw "'A"
(Far Auto-in position)

- Fig. 37

=

3-4.. Adjustment of Auto-Return
{(17cm disk) (See Fig. 3-8)

T The "aﬂjﬁ'si?i_ﬁg": screw “C" 2s -hown'in. Fig. 3-8'is the

one” to- adjust the position of AUTO-RETURN of

17cm disk. _ | .
in case that the function of AUTO-RETURN of 25cm
and 30cm disks is normally operative, but the 17cm
is mot, turn the screw “C” in Fig.' 3-8, and adjust it

When' the timing of AUTO-RETURN is later, turn'it
clockwise. To the contrary, if it is sooner, tura it
counterclockwise, and make adjustment of the screw
in' such: a. way that' AUTO-RETURN operation . is
carried out on the central position of lead-out groove.

2) Carry out the locking paint to the abovementioned
screws after adjustment.

Adiusting Screw "'C"”

3-5. Adjustment of Manual
Mechanism (See Fig. 3-9)

Please make the adjustment for lift-down speed of

- the manual lifter as below,
1} The adjusting nut asshown in Fig. 3-9is for changing

- lift down speed in MANUAL mechanism.

'.-'-2)'-..Wher:' the nut is turned clockwise, the. lift down

speed will be faster.

- 3) To the contrary, when it is turned counterclockwise,

the lift down speed will be [ater,

. 4) The speed in MANUAL operation should be ad-

justed as same as the speed in AUTO operation.
(There'is no any nut to adjust the speed in AUTO
_mechanism.) "
5)' Carry out the locking paint to the abovementioned
nut after adjustment.
ﬁg. 39
Adjusting Nut

Timing Motor

Starting

5
& mmmmrn

Mechanism Chassis

b ey ik o ATy LW Al mr m—-r




4. EXPRODED VIEWS AND PARTS

4-1, Top View Parts List

Parts No, Btock No, Description

5109563 B Type Screw, MAX 10
S10%563 B Typs Screw, M4 X 10
922141 Loch Plole

5109563 B Type Screw, M4 X 10
5109563 B Type Screw, M4 X 10
6722141 Lock Pliaie

72011 Selscrew

5182040 P Type Washar, 5 X201

C0 S 0x Dn b b B =

@
....... —u_
@ =

2. Pan Head SEMS
CEFEW 5 eeniniks PSS A

@ =

3. Pan Head SEMS
ﬁ—..‘i .1-l-lr1.l-..?mw

@ ﬁ-..lu
4. Pan Hend SEMS
Screw LTS~ o

&
5. Binding Hea
Sergw ol

& ==
6. Flat Countersunk
Heaad Scraw - F

€ [we—

7. Fiat Countersunk
Wood Screw-~FC

& (—
8. Round Head Wood
.mﬂ._...ﬂ.-t..___.__—_..__.___..__-..-mI

& T °F

9. Hex, Socket Set-
screw (Flat Polnt)

N —.-.-.1—.1““

a ..

10. Slot Type .
Eatgiragy o ss
G ¢

11, Spring Washer-5
® |

12. Plain Washer:--P
.ﬂ.ﬁ #

el
13, Retaining Ring
(E Washer) +E




Parts No. Stock No. Description
Q 5182030 P Type Washer, 3X20x ]
10 5121240 3 Type Washer, 3¢
11 5212011 Adaptor Stay
12 53462013 Mame Plate, dust cover
13 5362013 Name Plate, dust cover
14 50462103 Dust Cover F
15 5392080 Ring, turntable
16 5502220 Rubber Mat, turntable
17 4112101 Turntable (Platier)
18 6032120 Belt
I? 5172140 Self Locking Nut, M4
20 5172140 Self Locking Nut, M4
21 51077462 PSB Typas Screw, M4 X8
22 5222111 Lock Plate
23 6902192 Spring (2), position derector
24 5162330 SC Type Screw, M3 X 5
25 5162330 SC Typs Screw, M3 X 5
26 5102706  F Type Screw. M2X10
27 5172190 . Hex. Nut, M2
28 4930040 Magnet
29 516224 Adjusting Screw (1)
30 5107744  PSB Type Screw, M3 X8
31 6912122 Arm Balancer
32 7052330 PU Plote Ass'y
33 Cortridge Ass'y
34 6642070 Head Shell Ass'y
35 4310100 Cartridge (5V-27)
36 4940090 Stylus (SN-27)
37 5372030 Stylus Cover
38 Hex. Nut, M17
39 5292160 Panel Weight
40 5502350 Dumper Rubber
41 5292160 Panel Weight
42 5502350 Dumper:Rubber
43 7092180 Tonearm Ass'y
44 Stopper Nut, lifter
45 7082110 Tonearm Lifter Ass'y
45 5106141 55 Type Screw, M3 x 4
47 6912290 ‘Waeight, lateral
48 Loteral Bar Ass'y
49 6912280  Weight, main
50 5110241 Hex. Nut, M3
5] 5121240 3 Type Washer, 3¢
52 65622144 Arm Rest Ass'y
53 5182300 Qil Retalner
54 5162370 PSA Type Screw, M4 X 10
55 5162370 PSA Type Screw, M4 X 10
56 5162370 PSA Type Screw, M4 X 10
57 7032081 Spindle Ass'y, turntable
58 5312124 Culng Lever
39 5312142 Selector Lever
60 5312133 Manual Lifter Lever
o1 5110261 Hex. Nut, M4
62 5182141 P Type Washer, 4.4¢
63 5110261 Hex. Nut, M4
64 5182141 P Type Washer, 4.4
63 6362253 Control Base
66 5162330 SC Type Screw, M3 X5
67 6142213 Capstan (50Hz)
68 5103642 PT Type Screw, M3 X8
&9 52@?1 32 Holder, copstan
70 5322062 Push. Button (1)
71 5322072 Push Button (2)
72 5151004 E Type Washer, 3¢
73 5151004 E Type Washer, 3¢
74 7062151 Belt Guide
75 6212012 Adjusting Shaft
76 5103043 P Type Screw, MaX 4
77 6532010 Linkoge Rod

Parts No. Stock No. Description
/78 5103642 PT Type Screw, M3 X 8
79 5103642 PT Type Screw, M3 <8
80 5212102 Stay, speed selector base
81 51034642 PT Type Screw, M3 % 8
82 7062081 Speed Selsctor Ass'y
83 4902171 Spring. speed selector base
84 5242213 Guide Plate
85 5172020 Hex. Nut, M14
86 5252082 Holder, shell
87 5172020  Hex. Nui, M14
88 5252070 Holder, sub weight
89 5162450 © PSB Type Screw, M3Xé
@0 5162450 PSB Type Screw, M3 X &
21 52462141 Lock:Plate, voltage selactor
92 5102143  .F Type Screw, M3X 6
93 5102143 F Type:Screw, M3X 6
4 5232280 Spacer; slide switch
?5 1110100 Slide Switch;: voltage selactor
96 5062131 Rubber:Bushing
97 5062131  Rubbsr Bushing
98 5332022 Badge: .

99 5140025 RH T:.rpa Scraw, M3.1x10
100 5120341 P Type Washer, 3¢
101 3910140 Nylon Clip (HP-2N)
102 5140025 RH Type Screw, M3.1 X 10
103 5120341 P Type Washer, 3¢
104 3910160 Nylon Clip:(HP-2N)
105 Hex.:Nut, neon lamp
1056 P Type Washer, neon lamp
107 0410070 Neon lamp:
108 5143010 FC Type Screw, M2. 4%13
109 5143010 FC Type Screw, M2, 4%13
110 5143010 FC Type Screw; M2.4%X13
111 5302062  Front.Panel "
112 5502021 Rubber Cushion
113 5502021 Rubber: Cushion
114 5140027 RH Type Screw, M3.1% 16
115 5140027 RH Type: Scraw,. M3.1X 16
114 5140027 “RH:Type Screw, M3.1 X'16
117 5140027  RH Type Screw, M3.1 X 16
118 5140027 RH.Type Screw, M3.1'X 16
119 5140027 RH:Type Screw; M3.1x 14
120 5140027  RH Type Screw. M3.1 %16
121 5140027 RH TypeScrew, Ma 1%X14
122 5732251 Cabiner 0 "
123 5140027  RH Type:Screw, M3.1 X 14
124 5140027 = ‘RH Type Screw, M3.1x 16
125 5140027  RH Type Screw, M3.1'X 16
126 4922160 . Auto Hinge
127 5140027 RH Type Screw, M3.1 X 14
128 5140027 RH Type Screw, M3.1 X 16
129 5140027  RH Type Screw, M3.1X 14
130 6922160 ‘Avto Hinge
131 5102650  F Type Screw, M3 X 20
132 5102650 F Type Screw, M3 X 20
133 5302051 Cop, remote conirol socket
134 5232180 Spacer, remote control socket
135 2410550 Remote Control Socket
136 3910430 - Press Clip
137 2420190 4P Connector
138 5101562 BSF Type Screw, M4 X 8
139 5592011 Insvlotor
140 5101562 BSF Type Screw, M4 X8
141 3592011 Insulator
142 5101562 BSF Type Scraw, M4 X8
143 5592011  Insulator
144 5101562 BSF Type Screw, M4 X 8
145 5592011 Insulator
146 5732165 Bottom Caver




4-2, Bottom View Parts List

Parts No. Stock No. Description
1 5103541 PT Type Screw, M3 X é
2 - 5103541 PT Type Screw, M3 X 6
3 5162320 Holder, cushion spring
4 5120161 P Type Washer, 4¢
5 6902691 Cushion Spring (Yaellow)
6 5102142 - F Type Screw, M3 x5
7 5242210 Bracket, cushion spring
8 5107762 PSB Type Screw, M4 X 8
9 5107762 PSB Type Screw, M4 %8

10 5107762 PSB Type Screw, M4 X 8
11 5107762 PSB Type Screw, M4 X 8
12 5107762 PSB Type Screw, M4 %X 8

13 :Eiﬂﬂﬂﬂ P Type Screw, M2,6 X 4
14 5103022 P.Type Scrow, M2.6 X 4
15 1190160 . - ‘Start Switch
16 5107743 . -PSB Type Screw, M3.x §
17 6902544 Plate Spring {3}

18 5110261 . Hex. Nut, M4

19 512!3&0 $.Type:Washer, 4¢
20 6202271 . Shaft, cuing cam
21 7052297 - Cuing Conm
22 GEHEHH o Stopper Screw
23 6502434 :"'Hﬂi_u_:iing Cam
24 5107746 .. "PSB Type Screw, M3 12
25 _'6202132 - Collar, spring holder
26 6902575 - Torsion Spring
7. 5152201 P-Type.Washer, 5§ X1.0

28 _5]51001 o 'EType Washar, 1.5¢

- 29 5502243 .- Bushing
30 _Elﬁlﬂrﬂl .. E Type Washer, 1.5¢
31 5151001 - E Type Washer, 1.5¢
32 110261 Hex. Nut, M4

33 5121360 - S Type Washer, 4¢
34 16202281 Shoft, selsctor com
35 7052304 Selector Cam

36 6532085 Linkoge Rod; selector
37 6902192 - Spring (2), selector plate

_ 33 | 51&2330...' - 8C ?‘E?pa'-ﬁcruw.‘MHiﬁ.ﬁ
39 5162330 - 8C:Type Screw, M3 X §

40 51 12&3&-‘ . Stopper Nut -« ©
41 51321?'0 P Type:Washer, 12X.0.25
42 5107743 'PSB Type Screw, M3 X6
43 6902243 : - Plote: $prlng )

44 5107743 PSB Type Screw, M3 x 6
45 5107743.-  PSB Type Screw, MA X é
46 5292133 - Plate, size set
A7 5162330  SC.Type Screw, M3 x5
43 _.51510{!& E Type Washer, 5¢
49 5182211 . P Type Washer, 6X 1.0
50 5182170 . P Type Washer, 6 X 0.25
5] 4212023 Rotation Pin
52 5162251 Adjusting Screw (2)

53 g Selector Plate Ass'y
54 5182190 P Type Washer, 12X0.25

55 6902213 Spring (1), detector lever
56 5151003 - E Type Washer; 2.3¢
57 6502413 Lever, position detector
58 6902642 Spring {3), return bracket
59 5151003 E Type Washer, 2.3¢
60 - 5182160 P Type Washer, 3X0.13
51 6512081 Return.Bracket (2)

62 5182160 P Type Washer, 3X0.13
63 5151003 E Type Washer, 2.3¢
&4 6502428 Return Lever (2)

&35 5151003 E Type Washer, 2.3¢
66 6502225 Return Lever (1)

&7 5162390 PSA Type Screw, M3 X é
68 6902722  Plate Spring (2-B)

69 51623%0 PSA Type Screw, M3 X é

Parts No. Stock No, Description
70 §902662 Plate Spring (2-A)
71 5151003 E Type Washer, 2.3¢
72 5182160 P Type Washer, 3 x0.13
73 5182160 P-Type Washer, 3 X 0.13
74 6512055 Starting Plote
75 5182190 P Type Washer, 12 %X0.25
76 5151003  EType Washer, 2.39
77 © 5182140 P Type Washer, 3X0.13
78 6512070  Crank Lever
79 5182160 P Type Washer, 3X 0,13
80 5107743  PSB Type Screw, M3 X6
81 S107743 PSB Typa Screw, M3 %6
82 5107743 PSB-Type Sr:ruw* M3 X é
83 5107743 PSB Type Screw, M3 a
84 5226012  Holder, P.CB."
85 7732070 Power Circuit ‘Board Ass'y
86 5166460 Washer Head. Tnpp‘tm; Screw, M3 X 8
87 2110010 ILTA Lug Terminal
88 5103051 P Type S:raw, M3x 25
89 5121240 S Typas Washer, 3¢
90 5103051 P Type Screw, M3 X 25
21 5121240 S Typo Washer, 3¢
F 92 1160140 Micro Switch
?3 5622016  Shield Plate
4 1160160 Micro Switch
?5 5622016  Shield Plate
26 5107743 PSB Type Screw, M3:x'é
o7 5107743 PSB Type Screw, M3 X6
28 6902204 Spring, resd switch
99 5103050 P Type Screw, M3x 20
100 5110241  Hex.Nuti M3~
101 5103043 P Type Screw, M3 X 6
102 5103043 P Typo Screw, M3 x§
103 5622050  Protector Sheet
104 6632042  Holder, reed switch
105 7082170 Reed Switch Ass'yi
106 - 5222031 ‘Bracket, reed  switch
107 . 5107744 PSB Type:Screw, M3x 8
108 1190150  Muting Switch
109 5162330 . SC Type Screw, M3axs
110 5107744  PSB Type Screw, M3x8
1 5107744  PSB'Type Screw, M3X 8
112 4320220 Timing Motor
113 6012187 Slurﬂng Cam
114 6902642 .. Spring (3), return bracket
115 5161003 ' E Type'Washer, 2.3¢ -
116 5182160 P Type Washer, 3% 0:13
117 6512092 Return Bracket (1)
118 5182160 “P Type Washer, 3X0.13
119 5110261 Hex. Nut; M4
120 §120161 P Type Washer, 4¢
121 6902283  Spring. lifter
122 6532032 Lifter Piston
123 3910120  Wire Clip
124 3910120 Wire Clip
125 3910120 Wire Clip
126 5107743 PSB Type Screw, M3 X &
127 5107743 PSB Type'Screw, M3 X ¢
128 5151003  EType Washer, 2.3¢
129 6502513  Lifter Cam (2)
130 5120080. P Type Washer, 5¢
131 5262200 - Bracket, Lifter cam
132 5151003 E Type Washer, 2.3¢
133 6202292 Shaft, seesaw- plate
134 5151003 E Type Washer, 2.3¢
135 5103022 P Type Scrow, M2.6 X 4
136 5120120 P Type Watsher, 2.6¢
137 6902603 Plate Spring (5), sessaw plnm
138 Seesaw F!uin Ass'y




Parts No,  Stoek No. Description Parts No.  Stook Mo. - Description . Parts No. ‘Stock Na. Description L Parts No, 3tock No, Description

139 5142320 Helder, cushilon spring 166 511026 Hax, Mut, Md- 184 5232231 - "Spocer; molar : 1vy2 - 5103043 - P Type Scyew, M3 Xé
140 5120161 P Type Washor 4¢ 167 . 5120080 P Type Washar, 56 -7 185 . 5110261 Hex. Nut Mé 193 5103043 P Type Schew, M3 X é
141 4902701  Cushion Spring (Blue) 168 - 5151006  E-Type Washer, 4 ' 186 5121340 . S Type Washer, 4 194 2210210 2P Quiput Terminal
142 5107743  PSB Typo Screw, M3x & 169 5120080 P Type Washér, 56 187 . 5232231 | Spocer, moter 195 3910020  Cord Stopper
143 2110070  202VB Lug Terminol 170 - 5151005  E Type Washer, 4¢ 188 . . 4320230 . . -Mator. . . _ 196 3800020  Power Cord
144 5107743 PSB Type Screw, M3X 4 171 5120080 P Type Woshar; 5¢ ' - - 82020717 Motor Sheet - _ 197 5242330 Rear Ponel
145 5262191 Holder, lead wire . ‘ : 172 5502311 Eubber Cushion (Black) L 190 5155440 - - Washer Head Tapping Screw, M3 % 8- - 198 ' 3810170 MU Output Cord
144 S107762  PSB Type Screw, M4 X 8 173 §502321  Rybbar Cushion {[White) “o 191 . 5166460,  Washer Head Topping Screw, M3X8 199 3810190  OQutput Cord
147 6902691  Cuahlon Spring (Yeliow) 174 5162330  5C Type Screw, M3X 5 R —— - - :
148 5146460 . Washer Head Tapping Screw, M3 X 8 175 6142223  Copstan (60HZ)
147 2120010 Lug Terminal ' 176 5110261 Hex. Nit, Mé
130 5166460  Wather Head Tapping Screw, M3 X B 177 5121360 5 Type Washer, 4¢
. 151 3910160 - Nylon Clip (HP-2N) 178 5232231  Spocer, molor
152 5166450 Washer Head Topping Scrow. M3 X8 179 5110281 Hex. Nut, M4
153 391017¢  Mylon Clip (HP-3N) 180 5121360 5 Type Washer, 4¢
154 5166460 Wosher Hood Tepplng Scrow, M3 =8 181 S232231 Spacer, mator
155 3910170 Nylon Clip (HP-3N) 182 5110261 Hex, Mut, M4
156 5107762 P5B Type Strew. Mex 8 183 5121360 S Typs Washer, 4¢
157 6902681 Cushlon Spring (Red) :

158 5168440  Wosher Hood Tapping Screw. M3 X 8
159 5166460  Wather Head Tapping Screw, M3 X8
160 5103043 P Type Screw. MaX é

161 5103043 P Type Screw, M3X 6

152 2090020 DN Connector

163 3510020 Cord Stopper
164 3800020  Powsr Cord
165 5242203 Rear Ponet

4-2. Bottom View

22 EAIT.

sic Eo0

T

- y i
- gE-E- ‘E%‘*E a
.. ??h%}? g,;._-g- . §§§ 4 g
EEE;Egg"aE-Ef -

Eel-t o8

10




9. TROUBLESHOOTING CHART

Symptom—T1
1. Turntable not rotating———

S-,fmptum—z

-1, Turnl&ble not mtating—

2. Motor not rotating

2. No sound

3. Distorted or weak sound—

4. Hum

5. Rumble (Unusual) sound-———3. Due to motor

4. Other than motor

Incorrect speed

L

7. Improper traciug

Cause & What tn Do

. Belt’ uff

. ,Brnken or stretched belt
: Lunse ca pstan xrew {c&pstan racmg}
. ‘Burn out turntable spindle

Lunse mnnectmn of | puwer cord

. Defective start switch (Leaf switch)

. _ﬂefective timing mutur

'Cartrtdge (SV-Z?} apen

3 Impruper cunnectinn of nutput cord
Defectwe rnutmg swltch

impruper nperatmn of arnphf‘er

. _Imperfect contact of tonearm and shell
. improper setting.of. stylus SR

. Worn out stylus

. Dusty stylus |

- Loase pivot: of tonearm - |
. Impraper connection of cartridge Ieads ,_
. Poor record cutting’

. Cartridge leads (gmund 5Ide} open
. Improper connection of output cord -
. Imperfect contact of muung switch

imperfect contact of tonearm and $hell

. Derectwe motor

: Shlpplng bolts not unscréﬁé'd' R
. Defective turntable spmdle |

. Dlrtj.r capstan

. Imprnper capstan "

. Improper setting of capstan

. I'let}f capstan .

Stretched belt

. '-'Defectwe tonea rm

2, 'IDrrty stylus

,I'Defectwe stylus -
Imprﬂper styfus pressure (t-::uu l:ght]



Symptom-—1 Symptom—2

8. Trouble of Aiito mechanism--5. Auto mechanism

-Cause & What to Do

not operative

-6, Trouble of Auto~in

35. Defective start switch (Leaf switch)
-36. Defective micro switch, SW1

—-—37. Defective micro switch, SW2

38. Broken crank lever

——-39. Defective timing motor

——40. Defective spring of return bracket (2)

Return Bracket Spring(3) |
Retum Bracket(2) Mechanism Chassis

41, lLoose adjustment (Refer to adjustment
of auto mechanism)

42, Defective return lever (2)

Return Lever(2)
{correct)

Return Lever(2)
(incorrect)

_-Return
Lever(l)

Loose adjustment {Refer to adjustment
of autoe mechanism).

Defective reed switch -
. Declined magnetic field of magnet
. Improper setting of magnet

I s
Reed Switch

PU Plate Ass'y
Set magnet horizontally by reed switch,



6. PACKING LIST 7. ACCESSORY PARTS
LIST

Parts No. Stock No. Description Parts No. Stock No. Description
i 2012131 Inner Packing (upper) 1 6912280 Moin Weight
2 2022292 Side Packing 2 6442070 Head Shell Ass'y
3 5502220 Turntoble Rubber Mat 3 6172040 45 rpm Adaptor
4 6112101 Plotter 4 6912290 Lateral Weight
5 5062103 Dust Cover 5 6912270 Sub Welght
) 9022153 Stylofoam Packing b 9432011 Oil Feeder
7 9022284 Inner Packing (bortom) 7 9422010 Screw Driver
8 9002311 Carton Case ' 9202120 Operating Instructions




M SANSUI ELECTRIC CO., LTD.
sam 141, 2-chomae, lzumi, Suginami-ku, Tokyo 168, Japan.

TELEPHONE: {03) 323-1111/TELEX: 232-2076

SMO06 Printed in Japan (03540M)



